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For INTERTEK B&C:

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this
report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the
Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in
writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does
not imply that the material, product, or service is or has ever been under an Intertek certification program. 

DATE 02/23/21 DATE
WSS:ss

02/23/21

TITLE

TYPE:  Swinging Doors with Frame (Double)

Intertek Building & Construction (Intertek B&C) was contracted by CR Laurence Co., Inc. to
evaluate the thermal performance per AAMA 1503-09. Results obtained are tested values and
were secured by using the designated test method. Testing was conducted at Intertek B&C test
facility in Fresno, California.

Intertek B&C will service this report for the entire test record retention period. The test record
retention period ends five years after the test date. Test records, such as detailed drawings,
datasheets, or other pertinent project documentation, will be retained for the entire test record
retention period. Representative samples of the test specimen will be retained by Intertek B&C
for a minimum of two years from the test date.

Laboratory Manager, IIRC
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SECTION 6
LIST OF OFFICIAL OBSERVERS

William Simon Smeds Intertek B&C

TYPE Swinging Doors with Frame (Double)

The specimens were evaluated in accordance with the following:

AAMA 1503-09, Voluntary Test Method for Thermal Transmittance and Condensation 
Resistance of Windows, Doors and Glazed Wall Sections

OVERALL SIZE
TEST SAMPLE SUBMITTED BY

NAME COMPANY

TEST METHOD

75-1/2" x 81-1/2"

SECTION 5
MATERIAL SOURCE/INSTALLATION

The test specimen was provided by the client.

The test sample was installed in a vertical orientation, the exterior of the specimen was exposed 
to the cold side.  

SERIES/MODEL Palisades S90 Bi-Folding Doors with Frame (Double)

Btu/hr·ft2·F

Client

SECTION 4

Test Chamber Installation

TEST SPECIMEN SUMMARY
SECTION 3

69

SUMMARY OF TEST RESULTS

Condensation Resistance Factor - Glass (CRFg):
Condensation Resistance Factor - Frame (CRFf):

Thermal Transmittance (U):  
68

0.39

SECTION 2
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*Stated per Client/Manufacturer       
 N/A   Non-Applicable

GAS FILL METHOD Single-Probe Method*
DESICCANT Yes

GAP
LAYER 2 3/16" Clear

0.63" A1-D: Aluminum Spacer 90% Argon*
LAYER 1

CORNER JOINERY

PPG Solarban 70XL (e=0.018*, #2)

Mitered / Corner Keys / Sealed

3/16"
Glazing Information

Anodized

SIZE

EXTERIOR COLOR Black EXTERIOR FINISH Anodized

Secondary Panel

INTERIOR COLOR Black INTERIOR FINISH

DAYLIGHT OPENING GLAZING METHOD Interior

CORNER JOINERY Mitered / Corner Keys / Sealed

33-5/8" x 79-1/4"
AT (0.98"): Aluminum with Thermal Breaks - All Members 

31-1/4" x 76"

MATERIAL

EXTERIOR FINISH Anodized
Black
Black

INTERIOR FINISH Anodized

Black INTERIOR FINISH

INTERIOR COLOR

DAYLIGHT OPENING

MATERIAL

31-1/4" x 76"

AT (0.98"): Aluminum with Thermal Breaks - All Members 
SIZE

75-1/2" x 81-1/2"

33-5/8" x 79-1/4"

EXTERIOR FINISH AnodizedEXTERIOR COLOR Black

GLAZING METHOD Interior

CORNER JOINERY Square Cut / Screws / Sealed

Primary Panel

EXTERIOR COLOR

Frame

DAYLIGHT OPENING N/A

AnodizedINTERIOR COLOR

SECTION 7
TEST SAMPLE DESCRIPTION

GLAZING METHOD N/A

MATERIAL AT (0.98"): Aluminum with Thermal Breaks - All Members 
SIZE
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Drainage
DRAINAGE METHOD SIZE QUANTITY LOCATION

Weep slot 1-3/4" x 1/4" 4 Sill.

Hinge 20

Hardware

0.187" x 0.310" Polypile gasket 1 Row

DESCRIPTION

Head.

Jambs, posts, panels.

1/8" Hollow foam gasket 2 Rows Stiles.

1/8" Hollow foam gasket

3/4" Rubber post gasket with 3/8" leaf 2 Rows

1 Row

Lateral hinge jamb.

LOCATION

DESCRIPTION QUANTITY LOCATION

Top and bottom rail of exterior panels.

Posts.

Weatherstripping

Latch lock with pin 1

3/8" Hollow bulb

QUANTITY

3/4" Rubber post gasket with 3/8" leaf 1 Row Jambs.

1 Row

SECTION 7 (CONTINUED)

Perimeter of frame.
1/8" Felt covered hollow bulb gasket 
with 1/8" leaf

TEST SAMPLE DESCRIPTION (CONTINUED)

2 Rows Even supplement (post).

1/8" Hollow foam gasket 1 Row Interior side of each rail.
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1.

4.

Btu/hr 
0.39

1170.00

3.

8.

The test parameters were considered stable for two consecutive four hour test periods
from 23:20 hours, 10/26/20 to 07:20 hours, 10/27/20.

2.

TEST DURATION

Net Specimen Heat Loss (Qs)
Thermal Transmittance (U)

5.
Btu/hr 

The environmental systems were started at 12:16 hours, 10/26/20.

The thermal performance test results were derived from 03:20 hours, 10/27/20 to 07:20
hours, 10/27/20.

Btu/hr·ft2·F

6.
7.

147.28
1317.29

F

ft2

F

Btu/hr 

H2O0.00" ± 0.04"

SECTION 10

42.73Test Specimen Projected Area (As)

Total Correction

Average Cold Side Air Temperature (tc)
Measured Static Pressure Difference Across Test Specimen

Total Measured Input into Metering Box (Qtotal)

2.
Average Metering Room Air Temperature (th) 69.79

The CRF number was determined to be 68 (on the size as reported). When reviewing this test
data, it should be noted that the glass temperature (GT) was colder than the frame temperature
(FT) therefore controlling the CRF number. Refer to the 'CRF Report' page and the
'Thermocouple Location Diagram' page of this report.

1.

698.
68

SECTION 9
THERMAL TRANSMITTANCE

3.
-0.50

F
F

Weighted Frame Temperature (FT) 47.66
7.

9.

4. Average of 4 Roving Thermocouples (FTr) 36.86 F

F
6.

Average Glass Temperature (GT) 47.41

3. Average of 14 Pre-Specified Frame Temperatures (FTp)
Average Cold Side Air Temperature (tc) -0.50

5. Weighting Factor (W) 0.124

49.19
F

69.79Average Metering Room Air Temperature (th)

CONDENSATION RESISTANCE FACTOR
SECTION 8

1.
2.

F
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Time  05:20  05:50  06:20  06:50  07:20 Average

TEMPERATURE AND CONDENSATION RESISTANCE CALCULATION

Pre-Specified Thermocouples - Frame

41.99

44.68

6 41.94 41.84

59.99
52.77

60.02

44.72
41.87

1
41.90

44.72 44.74

52.13

41.90

4 59.92
44.7644.74
59.97

57.68
50.86

52.7252.7652.61

5
59.9659.96

44.77 44.81

52.703
41.8441.8741.842 41.89
44.67

SECTION 11

44.71

52.74

57.71
52.20

49.55
47.29
52.18

47.27
52.19
47.32

44.7744.73

50.7950.7350.82
57.74 57.67

41.92

8 57.74 57.73
7 50.74

41.93
50.79

49.58

9
47.32

49.57
10 47.23

52.18

11

52.20

46.35

47.33

51.23
46.36

12
13 46.34

51.25

47.61
49.54

46.40 46.32
51.20

46.35

49.48
47.5047.62

49.58

49.1949.15
51.2751.2314

FTp 49.19

57.0057.01

51.24
49.22

35.12

49.19 49.21
Pre-Specified Thermocouples - Glass

35.07 34.94

17

35.03
56.92
34.9815 35.06

16 56.98
48.37
57.02

36.4436.26
48.3548.3548.41

57.67 57.64 57.68 57.6519 57.63

56.99

36.3836.45
48.34 48.37

36.4036.45
57.66

47.54 47.82 47.62

18

23

68

50.04
47.37
49.99

47.41
50.05

36.86
0.124

Warm Side - Room Ambient Air Temperature

0.124

-0.43

69.7769.80

69

-0.54

50.03
47.44
50.06

30.02

50.07

47.66

39.74

47.67

20

40.74 40.56

47.44 47.41

40.70
Cold Point (Roving) Thermocouples

40.6821 40.77

36.89

39.80
36.88

30.00
39.79

36.84

30.02 29.98
39.74

69.78

37.06

0.124 0.1250.124
47.63
0.124

69.81

69
68 68

-0.51

69

-0.56

68

-0.55

FTr
24

69

36.80

47.66

69.80

39.79

36.90 36.88
37.0037.0836.9637.04

39.88
29.90

GT 47.40

22 29.97
40.62

Cold Side - Room Ambient Air Temperature

Condensation Resistance Factor

68

W

CRFf

FT 47.6747.68

-0.45

68
68

68CRFg

69.79
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37.00

29.98
40.68

24
39.79

21

23
22

SECTION 12

SELECT DRAWING,

THERMOCOUPLE LOCATION DIAGRAM

COLD POINT LOCATIONS

AND IDENTIFY COLD POINTS
DRAG HERE,

22

23

24

21
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Glass collapse determined using a digital glass and air space meter

0.71"

GLAZING DEFLECTION

0.70"

EDGE GAP WIDTH

Required annual calibrations for the Intertek B&C, 'thermal test chamber' (ICN 004287) in
Fresno, California were last conducted in January 2020 in accordance with Intertek B&C
calibration procedure. A CTS Calibration verification was performed July 2020. A Metering Box
Wall Transducer and Surround Panel Flanking Loss Characterization was performed May 2020.

0.63"

CENTER GAP WIDTH at test conditions

CENTER GAP WIDTH at laboratory ambient
conditions on day of testing

Prior to testing the specimen was sealed with silicone on the interior side and checked for air
infiltration per Section 9.3.4.

ESTIMATED CENTER GAP WIDTH upon receipt of
specimen in laboratory (after stabilization)

Right PanelLeft Panel

0.70" 0.71"

0.63"

SECTION 13

0.58" 0.60"

The sample was inspected for the formation of frost or condensation, which may influence the
surface temperature measurements. The sample showed no evidence of condensation/frost at
the conclusion of the test.

ANSI/NCSL Z540-2-1997 type B uncertainty for this test was 1.74%.
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The test specimen drawings which follow have been reviewed by Intertek B&C and are
representative of the test specimen(s) reported herein. Test specimen construction was
verified by Intertek B&C per the drawings included in this report. Any deviations are
documented herein or on the drawings.

DRAWINGS
SECTION 14
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